

测试报告

No. XMNML1600257906

日期: 2016年03月23日 第1页,共3页

江苏伟强化工有限公司
溧阳市南渡镇旧县工业园9号

以下测试之样品是由申请者所提供及确认: 钙锌复合稳定剂

SGS工作编号: XMIN1603001248PC - XM
样品接收日期: 2016年03月17日
测试周期: 2016年03月17日 - 2016年03月23日
测试要求: 根据客户要求测试
测试方法: 请参见下一页
测试结果: 请参见下一页

通标标准技术服务有限公司厦门分公司
授权签名

聂丹丹

Dannie Nie 聂丹丹
批准签署人

备注: 根据客户申请, SGS出具了此中文报告, 英文版本可根据客户要求提供。(The Chinese test report is issued according to the applicant's request. The English version is available from SGS if further needed)



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 t (86-592) 5766999 f (86-592) 5766999 www.sgs.com.cn
中国·福建·厦门市火炬(翔安)产业区翔虹路31号 邮编: 361101 t (86-592) 5766999 f (86-592) 5766999 e sgs.china@sgs.com

测试报告

No. XMNML1600257906

日期: 2016年03月23日 第2页,共3页

测试结果:

测试样品描述:

样品编号	SGS样品ID	描述
SN1	XMN16-002579.002	白色粉末

备注:

- (1) 1 mg/kg = 0.0001%
- (2) MDL = 方法检测限
- (3) ND = 未检出 (< MDL)
- (4) "-" = 未规定

壬基酚 (NP)

测试方法: 参考US EPA方法3550C:2007, 用LC-MS分析。

测试项目	单位	MDL	002
壬基酚(NP)	mg/kg	50	ND

备注:

(1) NP和NPEO参考信息: 1907/2006/EC Reach 附录XVII的修正指令——552/2009/EC 第46条(前身为2003/53/EC): 当用于下属用途时, 不允许NP、NPEO质量浓度等于或高于0.1%的物料或者配置品投放市场: 工业和公共机构清洁, 家用清洗, 纺织品和皮革加工, 农业处理系统中的乳化剂, 金属加工, 纸浆和纸张的制造, 化妆品, 其他个人护理用品和杀虫剂和生物农药中的复合赋形剂。

详细信息请参见Regulation (EC) No 552/2009。

(2) 需要时用GC-MS确认。



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

样品照片:



此照片仅限于随SGS正本报告使用

*** 报告完 ***